Calaveras Public Utility
District (CPUD)

Jeff Davis
Water Treatment Plant
Evaluation

Report prepared by

Mead
&Hunt

Offices Nationwide

www.meadhunt.com

April 8, 2015



Table of Contents

Page

1.0 INEroduUCTION iuuieiniasssiisissnsinamsnsanssasssnissssnsnsssssnsssssnavssavsnsssesssnnssssnasnassunssnsssnasnsanoness 1
2.0 Jeff Davis Water Treatment Plant - OVErview ..o 2
A POIIMEBE FOBT wuminvinissmoimiiimmim st hovissh s bR oS TR S LF D 2

B O A B O v S S i O B S 3

B IS, s s e i o S A A AT AR ey e 3
PR B2 o b i S e s oo O T R e A e s 4

FIEBE A e e 4
REcoMMENAAtONS . cuwbimiaiimaiimmi b i s s 4

C. FilterEfUBNEVEIVE........ .o ennssnsnssnssmssssioiss sibssdidingasninis inasisas inassies fossoissnmsrsiss 5

PR ECRIMIIE ORI crichvuis o5 050 5530 05 o o B 05 S S B S i 5

D. Backwash Water: e s s 5

R G O T O IO oo s o e v i S S BT 6

E: Chlorine SYSIeM iy s i i s s s s o R 8
Recommendations......... U PO PO PO TP ST PO PR UPPPPPPPPRPPRPPOO 9

F: Gorrosioh Contio! msnmiaminpansamumisins S R T B 9
ReCoOMMENAELION ... 9

G. Laboratory/Quality COntrol ....uammmmammviiimsimsaivmsmiimis v smsiicasas o 9

e o oS s s e 10

H. Plant instrumentation ... s se o sttty siose 10

R e O G A OIS . vt s s S s S s i v 10



Table of contents

e el Davis: e S oIV o s e s e e T o W S AR 11
Recommendations. ..o 12
3.0 Othar Syatom COMPONONES . iiisseiissuisisisvummisiismssaiisississsvaniissisiimii 13
A. South Fork Pump Station ... 13
R G O TG NI EMIONNG 5ot s 508 35 Y o 00 5 0§ S s 13
B Rail Road Flat Pump Stationsnaapinaaiainniamnannini 14
RecomMMENAAtIONS ... s 14
G: Glencoe PUmMp: SaHON o i i s s 14
RecommendationS.......cooviiiiiniininiiii i 14
D. Aboveground Storage Tanks........cccoviiiiiiiiiic i 15
RecommENdation ..o 15
E.. Transmission/DIStbULION cisisamemisiviiosis iri i ssitss i 15
R o e A O S s e o R sy 16
F. Pressure Reducing/Hydroelectric Stations................ s 16
B B DT T A A Oy St B S 16

G. San Andreas Elementary Pressure Reducing Valve Station (Typical of Most)

16

Recommendations s i s s st s r s 17

Y E= YT a L =T T= L (o= TSP PSSP PPPPPR 17

RGO N A OS sy nuismans s v v v vy o v vavia i s v i s 17



Table of contents

Appendices

Appendix A - Summary of Recommendations
Appendix B - 2014 Water Quality Data

Appendix C - NTU Technologies Jar Testing
Appendix D - Filter Inspection/Maintenance Data

Appendix E - CPUD Distribution System Schematic



1.0
Introduction

1.0 Introduction

Calaveras Public Utility District's (CPUD) service area includes the communities of San Andreas and
Mokelumne Hill, and unincorporated areas of Paloma, Glencoe, and Rail Road Flat. The service area has
a total population of approximately 4,500 and there are 2,200 connections. CPUD's sole source of raw
water at this time consists of a surface water diversion on the South Fork of the Mokelumne River, just
below the confluence of the Licking Fork. The direct filtration water treatment plant (WTP) is located
northeast of Mokelumne Hill, near Rail Road Flat.

This report presents an evaluation of the treatment facility, both with regard to recommended capital
improvements and operational deficiencies. Recommendations are based upon a site visit made on
January 20, 2015, with CPUD staff, coupled with review of the background documentation. Brief
descriptions of each process are given in this report, while a more detailed process description can be
referenced in the facility’s Annual Inspection Report completed by the California State Health Department.
This report should be a guiding tool for financial decision-making and a roadmap to implementing the
necessary capital and operational improvements. Summary tables of recommended improvements are
presented in Appendix A.

While the main focus of this effort is evaluation of the Jeff Davis Water Treatment Plant, this report also
presents general observations and recommendations of other CPUD facilities, including pumping,
distribution, and storage.

The operations staff and their certification level of the CPUD system are as follows:

Staff and Certifications
Donna Leatherman, District Manager
Andrews Estrada, Senior Treatment Plant Operator T-3and D-4

James Moe, Maintenance Operator T-1 and D-1
John Cunningham, Maintenance Operator T-2 and D-2
Matthew Roberts, Maintenance Operator T-2 and D-3

System Classifications
Surface water treatment T-3
Water distribution system D-3

x:\37836-00\140970.01\corr\submittals\cpud jeff davis evaluation report - 040615, docx
Page 1 MEAD & HUNT, Inc.



2.0
Jeff Davis Water Treatment Plant - Overview

2.0 Jeff Davis Water Treatment Plant - Overview

Raw water is gravity fed from the adjacent Jeff Davis Reservoir to the Water Treatment Plant via a 24-
inch steel reinforced concrete pipe. The facility houses a direct filtration plant, rated by the Health
Department at 6 MGD. Average daily demands reported by operators are 700,000 gallons in winter and
2.5 million gallons in summer months. Water quality is generally good, with the exception of some
seasonal taste and odor complaints discussed in this report, and localized turbidity violations.

In general, direct filtration is well-suited to the high raw water quality and treatment goals of the CPUD
system. It has several advantages, including lower chemical costs due to lower coagulant dosages, lower
capital costs as the sedimentation and flocculation tanks are not needed, and lower operation and
maintenance costs. Membranes, for comparison, would require extensive pretreatment for this surface
water source because of the higher suspended solids and biological matter content.

Water quality data for 2014 can be found in Appendix B. Backup power for the facility is provided by a
pad-mounted generator with an automatic transfer switch.

CPUD's treatment process consists of pre-chlorination, coagulation of particulate contaminants using
polymeric coagulation agent, multimedia pressure filtration, post-chlorination, and corrosion control. 2-log
Giardia removal and 1-log virus removal is credited for the filtration process, while the remaining 1-log
Giardia and 3-log virus reduction is achieved through disinfection.

During our site visit, staff expressed the following two primary challenges relative to operation of the water
treatment facility:

e Algae control in the reservoir/filters
e Seasonal taste and odor issues expressed by the water customers (earthy/musky)

Recommendations to address these concerns are provided within subsequent sections of this report.

A. Polymer Feed

The raw water is dosed with a cationic polymer solution (NTU Technologies Pro Pac 914 during the winter
months and a Pro Pac 9825/914 blend during the summer months) immediately downstream of a pre-
chlorine feed injection point. The Pro Pac 9825 was fed year-round for the previous 10 years until jar
testing by NTU Technologies showed superior performance of the 914 polymer during the warmer
summer months (see Appendix C).

Operators monitor temperature of the incoming water two times per week and indicated influent
temperatures can range from 45-78 degrees F. No data was available for daily dosing review, nor was a
dosing method observed to indicate use of a mass flux formula for daily dosage rates. The polymer day

x:\31836-001140970.01\corr\submittals\cpud jeff davis evaluation report - 040615.docx
Page 2 MEAD & HUNT, Inc.



2.0
Jeff Davis Water Treatment Plant - Overview

tank and feed pump are contained in the lab room. However, the polymer injection point is apparently
buried in the ground, making a visual inspection of the injection/diffuser assembly not viable. None of the
operations staff have ever seen the injection point; therefore, feed details including diffuser, corporation,
plumbing method, or evidence of injection point fouling are not available.

The polymer feed has minimal mixing downstream, relying on pipe elbows to disperse the coagulant in
the flow stream. For a direct filtration plant with no coagulation or flocculation basins, the polymer
effectiveness depends solely on the amount of dispersal in the flow stream and the amount of pipeline
detention time provided, both of which are minimal for this plant. With no coagulation or flocculation
basins prior to the filters and minimal pipeline detention time, the only opportunities to optimize the
coagulation of contaminants are the polymer feed and mixing steps in the process. This plant also has no
visual observation of flocculated water quality being fed onto the filters.

Recommendations

Install a polymer feed system, diffuser ring, and static mixer in a small new building (or vault) over the raw
water line, upstream of the filters.

B. Filters

Direct filtration of the raw water is achieve through a parallel configuration of six enclosed filter units, with
an average unit loading of 2 gpm/sf. Currently, there is no strainer or screen before the filters to remove
algae and to prevent media fouling.

Due to the header configuration, there is currently no method of individual filter flow measurement or
differential pressure. The existing Annubar filter flow meters are not functional. Thus, actual clean or dirty
filter rates cannot be confirmed; only an average across all six is computed.

Online turbidimeters are installed on the influent raw water line as well as each individual filter effluent.
The turbidimeters appear to have been recently purchased and installed. Sampling water for the effluent
turbidimeter is piped through a rather long stretch of 1-inch pipe, which creates roughly a half-hour lag in
the readings. Real-time raw water turbidity measurement is critical for this direct filtration plant, with very
little detention time before the filters. Without such real-time raw water turbidity monitoring, a large volume
of high turbidity water could pass onto the filters before operator response or plant shutdown.

Blind flanges are in place on the influent header in the gallery for future filtration expansion. The external
surface area of the filters are in need of painting.

In 2005, all tanks were inspected and recoated on the interior, and all media was replaced. In 2011, the
top layer of anthracite was fouled and replaced as a result of leafy plant growth intake from the reservoir.
Staff indicated the filters were plugged about 6 inches down in the anthracite. In addition to anthracite
replacement, staff super-chlorinated in conjunction with backwashing. During this event, there was a

x:\31836-00\140970.01\corr\submittals\cpud jeff davis evaluation report - 040615.docx
Page 3 MEAD & HUNT, Inc.



2.0
Jeff Davis Water Treatment Plant - Overview

turbidity spike in the effluent, according to the data provided. Details of maintenance and inspection
activities are included in Appendix D.

During the interview, maintenance staff indicated that Filters #2 and #4 are much more heavily loaded
than the others during the backwash for each unit. This may be due to the piping configuration where
these two filters receive the bulk of the loading before the other filters. Mud balls have been noted in the
upper anthracite layer. It was not noted if mud balls existed in deeper layers or if they were limited to the
anthracite. Mud balls of ¥4 inch or larger greatly reduce the effectiveness and capacity of the filters. The
presence of mud balls containing organic material in the filters indicates the filter backwash may not be
adequate to properly expand the media and remove this material. It was confirmed during the inspection
that short circuiting is occurring during backwash to some extent, due to the valleys and mounding
present. If the material represents media fouling, the media needs to be treated or replaced to restore its
original condition.

Core sampling of the media is performed annually by operations staff. A 2-inch-diameter core penetrates
the media down to the gravel pack approximately 30-36 inches. Records for 2012, 2014, and 2015 filter
inspections are included in Appendix D.

Filters #2 and #4 were taken out of service, drained, and presented for inspection during the site visit.